
PARTS LIST FOR ITEM 57785

1/10 SCALE EXPERT BUILT
Parts code

0209 ©2009 TAMIYA

8085604  Body & Wing (Assembled)

0555112  Body & Wing (Transparent)

9335482  Chassis & Mechanism Box

9005163  A & B Parts (A1-A6, B1-B8)

9005164  C Parts (C1-C5)

0005116  D Parts (D1-D9, 1 pc.)

9005866  E Parts (E1-E10)

9005867  F Parts (F1-F4)

9115191  G Parts (G1-G4)

9005167  Plastic Gear Bag (H1-H3, Drive Gear, Diff. Spur Gear)

9115192  R Parts (R1-R4)

50204  Directly Connected Servo Saver (S1-S11)

51281  TRF501X W Parts (Damper Piston) (W1-W5, 2 pcs.)

0225001  Z Parts (Z1-Z8)

50648  TA01 Touring Car Front Upright (2 pcs.)

0555069  Front Wheels (2 pcs.)

0555068  Rear Wheels (2 pcs.)

9805110  Front Tires (2 pcs.)

9805111  Rear Tires (2 pcs.)

9465717  Screw Bag A (BA1-BA7)

9805636  3x6mm Screw (BA2 x2)

9805895  3x20mm Screw (BA3 x10)

9805664  3x30mm Screw (BA4 x2)

9804163  3x27mm Screw (BA5 x10)

9804161  3x12mm Flange Tapping Screw (BA6 x10)

50586  3mm Washer (BA7 x15)

9465718  Screw Bag B (BB1-BB7)

9805696  3x8mm Countersunk Head Screw (BB2 x4)

50575  2.6x10mm Tapping Screw (BB3 x5)

9805754  3x8mm Tapping Screw (BB4 x10)

9805629  3x12mm Tapping Screw (BB5 x4)

50587  3mm Spring Washer (BB6 x15)

9805732  Body Mount (BB7 x4)

9465719  Screw Bag C (BC1-BC7)

50576  3mm Grub Screw (BC1 x10)

9443023  2x6mm Screw (BC2 x2)

9805662  3x10mm Flange Tapping Screw (BC4 x5)

9805758  2mm Washer (BC5 x5)

50588  2mm E-ring (BC6 x15)

50380  E-ring Set (BC6 x12, BD4 x7...etc.)

9808142  Suspension Pin (BC7 x2)

9465720  Screw Bag D (BD1-BD7)

9805897  3mm Flange Nut (BD2 x10)

9805557  4mm Flange Lock Nut (BD3 x4)

2500029 *1 3x32mm Threaded Shaft (BD5 x1)

9808143  Set Plate (BD6 x4)

50594  2x10mm Shaft (BD7 x10)

9400636  Ball Connector Bag (MB1-MB7)

9804197  5.5x2mm Spacer (MB1 x10)

9804205  5mm Ball Connector (MB2 x4)

9805825  5mm Ball Connector (Long, MB3 x5)

9808133  8mm Ball Connector (MB4 x4)

3455035  Antenna Holder (MB7)

9400641  Damper Parts Bag (MD1-MD14, W Parts...etc.)

9808077  2mm Shaft Guide (MD1 x4)

9805922  Urethane Bushing (MD2 x10)

Parts code
50597  Damper O-ring (Red, MD3 x10)

53576  TRF Damper Oil Seal (MD4 x4)

9808141  12mm C-ring (MD6 x2)

9808140  Cylinder Cap (MD7 x2)

9808139  O-ring Cap (MD8 x2)

9808138  Piston Rod (MD9 x2)

9808136  Damper Cylinder (MD13 x2)

9808137  Heat-Sink (Dummy) (MD14 x2)

87022  Molybdenum Grease

87025  Ceramic Grease

9400639  Pressed Metal Parts Bag (MP1-MP5, Roof...etc.)

9805125  Suspension Arm (MP1 x2)

9805123  Ball Plate (MP2 x4)

5310002  3x50mm Threaded Shaft (MP3 x1)

5310001  3x71mm Threaded Shaft (MP4 x1)

9805124  Front Stabilizer Stay (MP5 x2)

4305118  Roof

4305119  Battery Plate

9400635  Transmission Parts Bag (MR1-MR19)

53136 *1 One-Piece Ball Thrust Bearing (MR1 x1)

53008  1150 Sealed Ball Bearing Set (MR2 x4)

9805185  850 Metal Bearing (MR3 x2)

3580028  4x22mm Tube (MR4 x1)

9808132  5x30mm & 5x25mm Tube (MR5 x1, MR6 x2)

3515001  13T Pinion Gear (MR7)

3515003  15T Pinion Gear (MR8)

3455134  Bumper Stay (MR9)

9440510 *1 Bevel Gear Bag (MR10 x1, MR11 x1, MR12 x3)

9808131  2x28mm Shaft (MR13 x2)

50823 *1 TG10 Wheel Axle (MR14 x2)

9808129 *1 Gear Box Joint (MR15 x2)

9808130  Propeller Joint (MR16 x2)

3450053  Propeller Shaft (MR17)

9440633  Rear Drive Shaft (MR18 x2)

9808128  Front Drive Shaft (MR19 x2)

9400638  Screw Pin Bag (MS1-MS7)

0555015  1150 Plastic Bearing (MS1 x10)

9805976  3x46mm Screw Pin (MS2 x4)

9805756 *1 3x32mm Screw Pin (MS3 x4)

9808135  Shaft Guide (MS6 x4)

4305139  Gear Box Guard (MS7)

9400637  Window Net Bag (MW1, MW2, Sponge Sheet...etc.)

6274018  Dust Seal (MW1)

6275013  Switch Cover (MW2)

4615002  Window Net

9808134  Nylon Band (Black, 10 pcs.)

6295014  Sponge Sheet

9805211  Sponge Tape (2 pcs.)

9400640  Tool Bag (MT1-MT4, Wrench...etc.)

50596  5mm Adjuster (MT1 x6)

50197  Snap Pin Set (MT2 x5, MT3 x10)

4305125  Motor Plate (MT4)

4305506  Wrench

50171  Heat Resistant Double-Sided Tape

50595  Nylon Band w/Metal Hook (White, 10 pcs.)

53689  540-J Motor

7305050  Transmitter Antenna

9805520  Antenna Pipe (30cm) (300 pcs.)

50195  Steel Antenna

9495516  Sticker

1050646  Instructions

*1  Requires 2 sets for one car.


